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CUSTOMER NAME: Belgotex do Brasil

ADDRESS: Av José Carlos Gomes 355, Ponta Grossa, Paraná, Brasil

Sample Name : Newcast

Product Specification : 2.0mm

Material : PVC

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client.

***********
SGS Ref. No. : AJFS2411013753FF

Date of Receipt : 2024-10-30

Testing Period : 2024-10-30 ~ 2024-11-21

Test result(s)   : For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical 
Services Co.,Ltd. Xiamen Branch.

Bryan Hong
Authorized signatory
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Test conducted
This test was conducted according to ASTM E662-2021aε1 Standard Test Method for Specific Optical 

Density of Smoke Generated by Solid Materials.   

Sample details

Sample description PVC 

Color Wood 

Thickness About 2.0mm          

Specimen size 76mm×76mm               

Exposed surface Wood surface 

Conditioning: 
Pre-dry specimens for 24 h at 60±3℃ and then condition to equilibrium (constant weight) at an 

ambient temperature of 23±3℃ and a relative humidity of 50±5%.   

Test results    
Irradiance Exposure: 2.5±0.05 W/cm2    

1) Flaming mode

Test Specimen

1 2 3
Average

Temperature of chamber wall (℃) 35 35 35

Initial weight (g) 23.8 23.1 23.2

SD 1.5 64.0 53.2 50.8 56.0

SD 4.0 149.8 162.5 172.7 161.7

mD 174.9 171.8 192.4 179.7

mD
t (min) 10.7 6.6 6.1

Dm(corr) 151.4 148.4 166.9 155.6

Unusual behavior No No No --

Observations Color of the smoke: Grey 
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2) Non - Flaming mode   

Test Specimen

1 2 3
Average

Temperature of chamber wall (℃) 35 35 35

Initial weight (g) 22.9 23.2 23.2

SD 1.5 5.0 4.2 3.2 4.1

SD 4.0 65.1 55.1 57.5 59.2

mD 151.6 188.5 208.7 182.9

mD
t (min) 18.8 16.7 14.1

Dm(corr) 125.3 155.4 184.8 155.2

Unusual behavior No No No --

Observations Color of the smoke: Grey 

Note:    
Ds1.5 — Specific optical density at 1.5 minutes. 

Ds4.0 — Specific optical density at 4.0 minutes.

Dm — Maximum Specific optical density at any time during the 20 minutes.

t Dm— The time in minutes for the smoke to accumulate to the maximum specific optical density.

Dm(corr) —Dm corrected for incidental deposits on the optical surface.

If during the test of one or more of the three replicate samples there occurs such unusual behavior as 

(1) The specimen falling out of the specimen holder,

(2) Melted material overflowing the sample holder trough,

(3) Self-ignition in the pyrolysis mode,

(4) Extinguishment of the flame tiplets (even for a short period of time), or 

(5) A specimen being displaced from the zone of controlled irradiance, 

then an additional three samples of the identical preconditioned materials shall be tested in the test 

mode in which the unusual behavior occurred. The test method is not suitable if more than three of the 

six replicates tested show above characteristics.
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Photo Appendix: 

********End of report********












